Quality Control Lab. S & JJ, MCD

- Vikas Kutir, ITO, New Delhi Eivo 'L52—
Part I
o D-YZHAE-VEEC-03/DUSIB/2018-19 30 AUG 7918 Date: 313105 f 18
Sub: Testing of CC cubes of mix RMC M-25 for 28 davs camp, strength
1 Name of Work:-  Development of SC/ST Basties.
SH:- Imp. Of lanes by providing/ laying RMC and imp. Drainage syvstem
in lanes of Block F-2 Sultanpuri(AC-10) from H.No. F-2/241 to F-7/36).
P.1.D 6394
WO. No. WG/4814(09)/EEC-3/DUSIB/18-19 /D-577 Dated 20/06/2018
2 Detail from where sample is collected:  Above noted work.
3. Name of Circle/Division: Circle-I, C-3
4. Name of Junior Engineer Sh. Yudhbir Malik
5. Name of Assistant Engineer: Sh. Dori Lal
6. Name of Executive Engincer: 5h. V.S .Fonia
7 Name of Contractor/Agency: M/S. Aarav Const. Co.
8. Name of Officer collection sample : sh, Dori Lal
9. Date of collection: 91}53 VB
10. Date of Testing: FEREL -8 L — L
11. Required Strength: As per specification
12. No. of specimen sent for testing: 3 Nos.
13. Size of specimen: 15X15X15 Cms.

14. Mark of Specimen:

Specimen relating to work mentioned above isfare sent for testing. It is certified that the sample (S)
marked.............. has/have been taken in my presence which represent.. Sz vantity of work/supply
made at sije/store.
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Ay testing has been conducted in this laboratory, the szlmple? hawg been collected. cured. and
har over by the filed staff of the concerned division.

Assistant Engineer (Q
£ Vikas H;':tii. ITO
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